489638

INTERIM RECORD OF DECISION

OPERABLE UNIT 2
INTERIM WATER
TREATMENT OPERATIONS

GILT EDGE MINE NPL SITE

LAWRENCE COUNTY,
SOUTH DAKOTA

November 2001

U.S. Environmental Protection Agency
999 18th Street, Suite 500
Denver, Colorado 80202

Final



Contents

Part 1 Declaration

1.1
1.2
1.3
14
15
16

Site Nameand Location ........ ... . . i 1-1
Statement of Basisand Purpose ........... .. ... .. ool 1-1
Assessmentof the Site ............... S 1-1
Description of the Selected Remedy . .......... ... . .. o oL I-1
Statutory Determinations . . ... i e 1-2
ROD Data Certification Checklist .. ....... ... ... .. . i 1-3

Part 2 Decision Summary

2.1
2.2

2.3
2.4
2.5

2.6
2.7
2.8
2.9

2.10

Site Name, Location, and Description ............... ... .. ... ... .. ... 2-1
[...]
former permit as the initial interim discharge objectives. This interim response action is aimed
at improving discharges to better meet State of South Dakota water quality standards presently
in effect for Strawberry Creek (the receiving waters for discharge from the water treatment
system).

2.6 Current and Potential Future Site and Resource Uses

The site is currently an abandoned hard rock mine. The Site and the surrounding area is zoned
as a PF - Park Forest District by Lawrence County. The following future site usages may be
permitted in the PF - Park Forest District:

Detached single-family dwellings, cabins, and summer homes.
Transportation and utility easements, alleys, and right-of-way.
Public parks and/or playgrounds.

Historical monuments or structures.

Utilities substations.

Plant nursery.

Tree or crop growing areas and grazing lands.

Other uses approved under county and state conditional use permits.

Special use permits issued by the county and mining permits issued by the state contain land-
use restrictions that currently remain in effect for the Site.

2.7 Site Risks

Site-wide risk assessments that closely evaluate human health and ecological risk are presently
in the early stages. Remedial investigations and risk assessments identify sources of
contamination (volume and toxicity), the pathways for contaminant releases, and the effects of
potential exposure and contaminant concentrations. While the risk assessments focus on



toxicological risk effects of exposure and dose, this interim remedial action aims to reduce risk
by treating ARD prior to being discharged from the site.

Surface water at the site which is in contact with oxygen and sulfide minerals becomes ARD
and contains high concentrations of metals. This acidic water can harm those who drink the
water or get it on their skin. Site surface water that becomes ARD contains cadmium, copper,
lead, nitrate and thallium in concentrations above the federal safe drinking water standards.
Without containment and treatment, ARD water would flow from the site into drainages that
ultimately discharge into the Madison Aquifer, a drinking water source for the Boulder Canyon
Development, City of Sturgis and a Veterans Administration well. Thus, a pathway exists from
the Gilt Edge Mine to these water supplies, as well as private water supply wells nearer to the
site along Bear Butte Creek. If Gilt Edge Mine waters were released untreated, downgradient
water quality and human health could be adversely impacted.

Metals-contaminated surface water from the site has harmed aquatic life in both Strawberry
and Bear Butte Creeks. In Strawberry Creek, bottom-feeding macro invertebrates that are an
important part of the food chain have been adversely impacted. Bear Butte Creek is managed
as a fishery by the South Dakota Department of Game, Fish and Parks. Measured
concentrations of arsenic, cadmium, copper, selenium, and zinc are above toxicity levels for
aquatic receptors. Water treatment continues to be necessary in order to protect these streams
from actual or threatened releases of hazardous substance into the environment.

2.8 Interim Remedial Action Objectives

Interim remedial action objectives (RAOs) are media-specific (e.g., mine waste, ARD, etc.) and
meet the goal of protecting the environment.

A Focused Feasibility Study (FFS) for OU2 Interim Water Treatment Operations (August 2001)
examined in detail the basis for interim risk management and cost-effective operations.

The following interim RAOs and goals were defined in the FFS for the interim water treatment
action:

» Prevent direct exposure of human and environmental receptors to elevated
concentrations of contaminants in surface water drainage from the Site.

n Reduce or eliminate ARD water flow into Ruby Gulch and Strawberry and Bear Butte
Creeks.

L Achieve compliance, to the extent possible and practicable for the interim, with
currently applicable water quality standards.

» Minimize waste and waste disposal requirements.

L] Integrate water treatment with overall Site closure and reclamation activities

. Maintain compatibility with site-wide remedial action objectives and final water

treatment remedial action.

n Minimize expenditures for water treatment at the Site during closure activities
(determine a preliminary minimum cost to site closure (MCSC) comparison between
recommended alternatives, based on present worth analysis).



2.9 Description of Alternatives
The FFS identified remedial action alternatives, and through a screening process EPA and
DENR eliminated the following options from further consideration:

®  Adding filter presses to current water treatment operations was rejected due to high cost
and inability to meet water quality standards.

B Alternatives which provided for adding a full-stream membrane filtration or sulfate
removal process to the current system were rejected due to both high interim costs and
uncertainty of meeting the total dissolved solids (TDS) water quality standards.

®  Alternatives which provided for building completely new water treatment systems were
rejected due to very high interim costs and the uncertainty of meeting TDS standards.

EPA is unsure if any of the water treatment systems that were retained for evaluation and
interim use will be able to meet current water quality standards for total dissolved solids (TDS)
and selenium (see detailed discussion in Section 2.10.1.2). Because of this uncertainty, EPA is
invoking an interim waiver of standards for TDS and selenium pursuant to CERCLA Section
121(d) (4) (A) (See discussion in Section 2.10.1.2 below).

The following seven remedial response alternatives were retained for detailed evaluation in the
FFS. They include options to intercept ARD releases into offsite drainages, and alternatives for
interim water treatment. Alternatives 3a and 3b address the diversion and collection of ARD.
Alternatives 6a through 6b address the need for an upgrade or expansion of the existing WTP.
Alternatives from these two groups are combined for an overall solution to address site
conditions.

B  Alternative 1: No Action

ARD Diversion and Collection Alternatives:

B Alternative 3a: Divert ARD Flow from Hoodoo Gulch to Sunday Pit; Divert ARD flow from
Pond C to Pond D

B Alternative 3b: Divert ARD Flow from Hoodoo Gulch to Strawberry Pond; Divert ARD
flow from Pond C to Pond D

Upgrade of WTP Alternatives:

B Alternative 6a: Upgrade Existing Caustic Chemical Precipitation Treatment Plant with
Filtration (Interim Applicable or Relevant and Appropriate Requirement (ARAR) Waiver)

®  Alternative 6b: Convert Existing Caustic Chemical Precipitation Treatment Plant to Lime
Precipitation and Upgrade with Filtration (Interim ARAR Waiver)

B Alternative 6¢: Construct New Microencapsulation/Precipitation Treatment Plant (Interim
ARAR Waiver)

B Alternative 6d: Construct New Optimized Chemical Precipitation Treatment Plant Using
Proprietary Metals Coordination Process (Interim ARAR Waiver)

2-15



2.9.1 Description of Remedy Components

Alternative 1 - No Action

Superfund regulations require EPA to evaluate a “No Action” alternative to provide a baseline
for comparison to other alternatives. The no action alternative would discontinue current ARD
treatment at the WTP. ARD would continue to be generated and would fill any storage volume
currently available in the open pits. Once the pits reach their storage capacity, untreated ARD
would discharge to Strawberry Creek and Bear Butte Creek via the Hoodoo Gulch, Ruby Gulch,
and Strawberry Creek drainages. There would be no reduction in ARD contaminant
concentrations because no treatment, containment, or removal of contaminants from ARD is
included in this alternative. Alternative 1 includes surface water monitoring and 5-year site
reviews since ARD would continue to migrate off the Site indefinitely. Additionally,
Alternative 1 would require pumping of untreated ARD from the open pits to Strawberry
Creek to allow other site closure activities to occur.

Options for Intercepting ARD Seep Flows

Alternative 3a - Divert ARD Seep Flows from Hoodoo Gulch to Sunday Pit; Divert Pond C

ARD Seep Flows to Pond D
The individual ARD seeps from Hoodoo Gulch would be collected in concrete sumps and flow

by gravity to a seep storage tank. Water collected in the tank from the sumps would
subsequently be pumped to Sunday Pit. The seep flows upstream (east) of Pond C would be
intercepted as surface water runoff in a HDPE-lined channel located to the east of Pond C. The
channel would flow to the south with discharge to Pond D. The routing of Hoodoo Gulch (via
Sunday Pit) and Pond C (via Pond D) seep flows to the WTP would ensure effective treatment
and reduce the contaminant loadings to Strawberry Creek. This alternative would be
implemented with one of Alternatives 6a, 6b, 6¢c, or 6d. Alternative 3a would consist of
operating and maintaining the pumps. Other O&M requirements for the diversion and
collection systemn are included in Alternative 6.

Alternative 3b - Divert ARD Seep Flows from Hoodoo Gulch to Strawberry Pond; Divert

Pond C ARD Seep Flows to Pond D

Alternative 3b is similar to Alternative 3a except that Hoodoo Gulch seep flows would be
pumped to Strawberry Pond instead of to the Sunday Pit. Alternative 3b would include
operation and maintenance of the pumping system. Other O&M requirements for the diversion
and collection system are included in Alternative 6.

Options for Interim Water Treatment Systems

Alternative 6a - Upgrade Existing Caustic Chemical Precipitation Treatment Plant with
Filtration

Alternative 6a consists of upgrading the existing sodium hydroxide WTP with a circular
clarifier and filtration equipment for post sedimentation effluent polishing at an optimized
treatment capacity of 300 gpm. Solids produced by the process would be dewatered with a
filter press and landfilled on site. Final acid pH adjustment equipment would also be provided



in the event that effluent pH requires adjustment to meet the discharge limit. Alternative 6a
includes O&M of the upgraded WTP and compliance and operation monitoring.

Alternative 6b - Convert Existing Caustic Chemical Precipitation Treatment Plant to Lime
Precipitation and Upgrade with Filtration

Alternative 6b consists of converting the existing sodium-hydroxide WTP to a lime N/P
process with the addition of lime slaking and lime slurry chemical feed equipment and
upgrades, including a circular clarifier and filtration equipment for post sedimentation effluent
polishing. The total treatment capacity of Alternative 6b would be 300 gpm. Solids produced by
the process would be dewatered with a filter press and landfilled on site. Final acid pH
adjustment equipment would also be provided in the event that effluent pH requires
adjustment to meet the discharge limit. Alternative 6b includes O&M of the upgraded WTP and
compliance and operation monitoring.

Alternative 6¢ — Construct New 300-gpm Microencapsulation/Precipitation Treatment Plant
Alternative 6c consists of constructing a new 300 gpm WTP using a proprietary
microencapsulation/precipitation process. The total treatment capacity of Alternative 6c would
be 300 gpm. Solids produced by the process would be landfilled on site. The new treatment
plant would be located downstream of Pond E near the Strawberry Pond pumphouse.
Alternative 6c includes O&M of the newly constructed WTP and compliance and operation
monitoring.

Alternative 6d — Construct New 300-gpm Optimized Chemical Precipitation WTP Using
Proprietary Metals Coordination Process with Microfiltration and pH Adjustment
Alternative 6d consists of constructing a new 300-gpm WTP using a proprietary metals
coordination process with microfiltration and pH adjustment. The existing WTP would be
decommissioned. The total treatment capacity of Alternative 6d would be 300 gpm. Solids
produced by the process would be dewatered with a filter press and landfilled on site. Potential
exists to dispose of solids at an offsite metals recycling facility. The new treatment plant would
be located downstream of Pond E near the Strawberry Pond pumphouse. Alternative 6d
includes O&M of the newly constructed WTP and compliance and operation monitoring.

2.9.2 Common Elements and Distinguishing Features of Each
Alternative

2.9.2.1 Common Elements
The following components are common amongst the alternatives evaluated:

B Alternatives 3a and 3b involve the collection of ARD and conveyance of ARD to the WTP.

®  The time estimated in the FFS to dewater the site, 2.1 years, is dependent not only on
treatment of ARD currently contained in onsite pits and ponds, but also on treatment of
ARD that is formed as a result of precipitation in contact with onsite materials that are not
yet reclaimed.

B8 Based on the minimum cost to site closure (MCSC) analysis, which factors the anticipated
production of ARD due to precipitation and current site conditions, the continuation of



treatment of ARD stored on site in pits and ponds, and the anticipated time to site closure

with the capital and O&M cost for treatment, the optimum treatment rate was determined
to be 300 gpm. Therefore, Alternatives 6a, 6b, 6c, and 6d all increase the treatment capacity
of the existing WTP to 300 gpm.

B Alternatives 6a and 6b include pH adjustment if the effluent pH requires adjustment to
meet the discharge limit. '

B Solids produced by the processes evaluated in Alternatives 6a, 6b, 6c, and 6d would be
contained onsite . Alternatives 6a, 6b, and 6d include dewatering of solids with a filter press
prior to disposal.

B Treatment of stored ARD includes the volume stored in the Anchor Hill Pit.

B Because the technologies evaluated will not be effective in achieving TDS and selenium
surface water quality discharge standards, an interim ARAR waiver for TDS and selenium
will be required.

B For estimating costs during the focused feasibility study, remedial action projects typically
involve construction costs that are expended at the beginning of the project (e.g., capital
cost) and costs in subsequent years that are required to implement and maintain the remedy
after the initial construction period (e.g., annual O&M costs, periodic costs). Present worth
analysis is a method to evaluate expenditures (including both capital and O&M) that occur
over different time periods. This standard methodology allows for cost comparisons of
different remedial alternatives on a basis of a single cost figure for each alternative. A
discount rate of 7 percent, based on the NCP and EPA’s A Guide to Developing Cost Estimates
During the Feasibility Study (EPA 2000c) was used to develop present worth costs.

2.9.2.2 Distinguishing Features
The distinguishing features of each alternative are discussed below.

Alternative 1 - No Action

The no action alternative would discontinue current ARD treatment with the existing sodium
hydroxide neutralization/ precipitation WTP. ARD would continue to be generated and fill any
storage volume currently available in the open pits. Once the pits reach their storage capacity,
untreated ARD would discharge to Strawberry Creek and Bear Butte Creek via the Hoodoo
Gulch, Ruby Gulch, and Strawberry Creek drainages. There would be no reduction in ARD
contaminant concentrations because no treatment, containment, or removal of contaminants
from ARD is included in this alternative. The no action alternative includes costs for site
security, maintenance of vehicles, and maintaining electricity to the site.

Estimated Capital Cost: $0
Estimated Annual O&M Cost: $194,000
Estimated Periodic Cost: $21,000
Estimated 5-year Present Worth: $476,000

Alternative 3a — Alternative 3a - Divert ARD Seep Flows from Hoodoo Gulch to Sunday Pit;
Divert Pond C ARD Seep Flows to Pond D

The individual ARD seeps from Hoodoo Gulch would be collected in concrete sumps and flow
by gravity to a seep storage tank. Water collected in the tank from the sumps would



subsequently be pumped to Sunday Pit. The seep flows upstream (east) of Pond C would be